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VELUX America LLC

1418 Evans Pond Road

P.O. Box 5001

Greenwood, South Carolina 29648-5001

SCOPE

Intertek Building & Construction (B&C) was contracted by VELUX America LLC, 1418 Evans Pond
Road Greenwood, South Carolina to perform OSHA fall protection testing to the referenced
document. Occupational Safety and Health Administration (OSHA)/U.S. Department of Labor
Regulations Standard 29 CFR §1910.29 — Fall protection systems and falling object protection-
criteria and practices Section 1910.29(e)(1) Is capable of supporting without failure at least twice
the maximum intended load that may be imposed on the cover at any one time. Results obtained
are tested values and were secured by using the referenced document. Testing was conducted
at Intertek B&C test facility in York, Pennsylvania. This report does not constitute certification of
this product nor an opinion or endorsement by this laboratory.

Intertek Building & Construction (B&C) was contracted by VELUX America LLC, 1418 Evans Pond
Road Greenwood, South Carolina to perform OSHA fall protection testing to the referenced
document. California Code of Regulations, Title 8, Section 3212 §(b), which states, "covers shall be
capable of safely supporting the greater of 400 Ibs or twice the weight of the employees,
equipment and materials that may be imposed on any one square foot area of the cover at any
time." Results obtained are tested values and were secured by using the referenced document.
Testing was conducted at Intertek B&C test facility in York, Pennsylvania. This report does not
constitute certification of this product nor an opinion or endorsement by this laboratory.
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This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report.
Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name
or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek.
The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does not imply that the
material, product, or service is or has ever been under an Intertek certification program.
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SUMMARY OF TEST RESULTS

Product Type: Skylight
Series/Model: CD2/ CE2

TEST METHOD(S)
The specimen was evaluated in general accordance with the following:

Occupational Safety and Health Administration/U.S. Department of Labor Regulations
(Standards- 29 CFR)- 1910.23(e)(8).

California Code of Regulations, Title 8, Section 3212

MATERIAL SOURCE/INSTALLATION

Test specimen(s) was provided by the client. Representative samples of the test specimen(s) will
be retained by Intertek B&C for a minimum of two years from the test completion date.

The specimen was installed into a Spruce-Pine-Fir wood curb. The rough opening allowed for a
1/2" shim space. Installation of the tested product was performed by Intertek B&C.

LOCATION ANCHOR DESCRIPTION ANCHOR LOCATION

Inner frame #8 x 1-3/4" pan head screws 8 from each corner and spaced
12" on center

EQUIPMENT

Int00177 — 400 Ib bag
808 — stop watch

LIST OF OFFICIAL OBSERVERS

NAME COMPANY
Timothy J. McGill Intertek B&C
Richard E. Hartman IlI Intertek B&C
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A 400 Ibf weight, fabricated from a bag filled with lead shot, was placed on the center of the
dome for a minimum of 60 seconds. The bag was removed and the test unit was inspected
for any signs of damage or failure.

Additional Loading:

The specimen was taken to failure using sandbags placed on the center of the dome for a
minimum of 60 seconds. The highest load causing penetration or damage was recorded.

TEST SPECIMEN DESCRIPTION

Product Type: Skylight
Series/Model: CD2/CE2

Product Size(s):

OVERALL AREA: WIDTH Length
3.5 m?(38.0 ft?) millimeters inches millimeters
Overall size 1365 53-3/4 2584
Curb size 1302 51-1/4 2521
Frame Construction:
FRAME MEMBER MATERIAL DESCRIPTION
Inner frame Aluminum Extruded
Dome clamp cover Aluminum Extruded
JOINERY TYPE DETAIL
All corners Mitered Welded

Weatherstripping:
DESCRIPTION

Low profile, custom-shaped gasket 1 Row

Version: 08/24/17

QUANTITY LOCATION

the inner frame
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inches
101-3/4
99-1/4

Located around the interior perimeter of
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Glazing: No conclusions of any kind regarding the adequacy or inadequacy of the glazing in any

glazed test specimen(s) can be made.
GLAZING INTERIOR EXTERIOR
TYPE SPACER TYPE GLAZING GLAZING GLAZING METHOD
The glazing was set from the
exterior onto the low profile
gasket against the extruded
aluminum frame. The glazing
" was secured using an extruded
. 1/8 " .
I Double-sided 1/8 aluminum dome clamp cover
3/8" wide . polycarbonate .
adhesive polycarbonate with a bead of sealant on the
gap clear .
foam spacer rismatic clear smooth glazing. The dome clamp cover
P was secured using #10 x 5/8"
pan head, self-tapping screws
located 5-1/8" from the ends
and midspan of the length
sides.
Drainage:
DRAINAGE METHOD SIZE QUANTITY LOCATION
2" long by
Weepslot 3/4" wide 4 Inner frame corner
1" long by
Wick 3/8" wideby 4 Corners of the low profile gasket
3/8" high
Hardware:
DESCRIPTION QUANTITY LOCATION
Located between the inner frame and
Spring clip 1 peranchor dome clamp cover directly above each

Version: 08/24/17
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The temperature during testing was 22°C (72°F). The results are tabulated as follows:

California (and OSHA) minimum loading

TEST METHOD

LOAD LOCATION

RESULTS

400 Ibf

Center of Dome

No Visible Damage

Observations: The 400 Ibf weight was gently applied perpendicular to the center of each dome;
after 60 seconds of rest time, there was no visible damage to the skylight.

Additional loading (applied on the same unit in the listed order):

TEST METHOD

LOAD LOCATION

RESULTS

500 Ibf at rest

Center of Dome

No Visible Damage

600 |bf at rest

Center of Dome

No Visible Damage

700 |bf at rest

Center of Dome

No Visible Damage

800 Ibf at rest

Center of Dome

No Visible Damage

900 Ibf at rest

Center of Dome

Dome inverted

1000 Ibf at rest

Center of Dome

No Visible Damage

1100 Ibf at rest

Center of Dome

No Visible Damage

1200 Ibf at rest

Center of Dome

No Visible Damage

1300 Ibf at rest

Center of Dome

No Visible Damage

1400 Ibf at rest

Center of Dome

No Visible Damage

1500 Ibf at rest

Center of Dome

See note #1

1600 Ibf at rest

Center of Dome

See note #2

Note #1: Dome began to deglaze

Version: 08/24/17
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Note #2: At 1600 Ibs, the specimen deglazed causing an opening larger than one square foot.
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CONCLUSION

The specimen was evaluated in accordance with Occupational Safety and Health Administration
(OSHA)/U.S. Department of Labor Regulations Standard 29 CFR §1910.29(e)(1) to be capable of
supporting twice the maximum intended load, up to 750 Ibf.

The specimen was evaluated in accordance with California Code of Requlations, Title 8, Section

3212 §(b) to be capable of safely supporting loads exceeding 400Ibs.

PHOTOGRAPHS

Photo No. 1
View of Tested Specimen
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Photo No. 2
View of Tested Specimen with 400 |bs Applied
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DRAWINGS
The test specimen drawings have been reviewed by Intertek B&C and are representative of the

test specimen(s) reported herein. Test specimen construction was verified by Intertek B&C per
the drawings included in this report. Any deviations are documented herein or on the drawings.
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